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Abstract

This report has been prepared on behalf of Demarc Technologies Group, LLC to
support the attached Application for Equipment Authorization. The test report and
application are submitted for a Spread Spectrum Transceiver under Part 15.247 of the
FCC Rules and Regulations. This Federal Communication Commission (FCC)
Certification Test Report documents the test configuration and test results for a Demarc
Technologies Group, LLC DT-ZM-200mW-WC 2.4 GHz DSSS.

Testing was performed on an Open Area Test Site (OATS) of Washington Laboratories,
Ltd, 7560 Lindbergh Drive, Gaithersburg, MD 20879. Site description and site
attenuation data have been placed on file with he FCC's Sampling and Measurements
Branch at the FCC laboratory in Columbia, MD. Washington Laboratories, Ltd. has
been accepted by the FCC and approved by NIST NVLAP (NVLAP Lab Code:
200066-0) as an independent FCC test laboratory.

The Demarc Technologies Group, LLC DT-ZM-200mW-WC 2.4 GHz DSSS complies
with the limits for a Spread Spectrum Transceiver device under Part 15.247 of the FCC
Rules and Regulations.



Document 7384-01, Rev. 1 FCC Certification Test Report June 2003
FCCID: QGK-DT200 Washington Laboratories, Ltd

Table of Contents

N 0] 1 - o PPN i
R [ 0110 [F o 1 o S 1
IO 0 0.0/ 1= g @ =5 1= (= 107 0| SO 1
1.2 TES SCOPE ...ttt r e n e 1
1.3 CoNtract INfOMMIBHION. ......eiviieeieieieieie ettt sae b nneas 1
O == - (=S RSS 1
15 Testand SUPPOIt PErSONMEL..........ooeeiiiiieciece e 1
1.6 ADDIrEVIEIONS........co e 2

A =0 1T o 007= 0 R0 070 U= g I SRS 3
21  EUT Identification & DESCIIPLON.......c.coviiieieirieeieieie et 3
2.2 TeSL COMTIQUIBLION........ceeiieeiecteeste ettt ettt te s re e s reesreenesreenneennens 3
2.3 TesiNG AlGOMTIM .. .o e 4
P = o o (o ISP 4
25 IMEBASUIEIMIENES. ...ttt ettt et et e e e s b e e s an e e e s e e e enn e e enneesneeesnnes 4
251 REFEIEINCES. .....c ottt 4

26  Measurement UNCEITAINTY........cccooueruerririerieniirieeee et 5

R == o U0 0 o GRS 6
N 1= B == U PSRN 7
41 RF POWEN OULPUL ......coitiiiiiiisieeiieeeie ettt sn et sresne e 7
4.2  POWE SPECIIal DENGLY.....ooiieiriiiieieiesies ettt 7
4.3  Occupied BandWidth............ccccoeeiiiiiiee e 8
4.4  Spurious Emissons a Antenna Terminas (FCC Part 815.247(D)).......cccoevveneenene 10
45  Radiated Spurious Emissons: (FCC Part 815.247(C))....ccvrverveereereeierinieneeenrenenns 21
45.1 QLIS 0 (000 o 1SS 21

4.6  AC Powerline Conducted Emissions. (FCC Part 815.207) .......ccccceevveeevecieesnnene 29

List of Tables

TaDIE 1. DEVICE SUMIMAIY ....c.eeiieeieeiee sttt sttt sttt st sb et re e saeeeesne e beeneesaee e 3
Table 2. TeSt EQUIPMENT LiSk.....ccoieeeeiieieeee et 6
Tabhle 3. RF POWEN OUIPUL.......cc.eeieiiesiieie ettt s sre e s sne e 7
Table 4. POWer SPECral DENSILY ......cccciieieieeseeie et 7
Table 5. Occupied Bandwidth RESUILS .........ceeiiiieeieeeee e 10
Table 6. Radiated Emission Test Data (815.205 Restricted Bands) ..........cccoeveveievivenerennns 23
Table 7. Radiated Emisson Test Data (815.205 Restricted Bands) .........ccoovveeveeneeneenieenie. 24
Table 8. Radiated Emission Test Data (815.205 Restricted Bands) ..........cccovveeverieenerinnens 25
Table 9. Radiated Emisson Test Data (815.205 Restricted Bands) .........ccccvveeveereeneeniennne. 26
Table 10. Radiated Emission Test Data (815.205 Restricted Bands) ..........ccoveeeverieenerinnns 27
Table 11. Radiated Emission Test Data (815.205 Restricted Bands) .........ccocceveeieninnienee. 28
Table 12. Conducted EmisSions Test Data; 15.207.......cccceeeierierenenieniesesesee e 29



Document 7384-01, Rev. 1 FCC Certification Test Report June 2003
FCCID: QGK-DT200 Washington Laboratories, Ltd

List of Figures

Figure 1. Occupied Bandwidth Channdl L...........ccceeiiiiiiiiic e 8
Figure 2. Occupied Bandwidth Channel 6.............cocooiieiiiiieee s 9
Figure 3. Occupied Bandwidth Channel 11...........ccoiuiiiiiiiiiciiececee e 10
Figure 4. Spurious Emissons Data- Channdl 1, 30MHZ - 1GHz..........coovviiiiienincnenee 11
Figure 5. Spurious Emissions Data- Channd 1, 1GHz — 2.35 GHz........c.ccccceccveveecieccie, 11
Figure 6. Spurious Emissons Data- Channdl 1, 2. 35GHz — 2.5GHz.........ccccoviiiniiencnnene 12
Figure 7. Spurious Emissions Data: Channd 1, 25GHz — 2.9GHz...........ccoceviveveecciecsie, 12
Figure 8. Spurious Emissons Data- Channdl 1, 29GHZz — 10GHzZ..........ccceeviieienenenieniene 13
Figure 9. Spurious Emissions Data- Channd 1, 10GHz — 20GHz.........ccccccveviieieecieecie, 13
Figure 10. Spurious Emissons Data- Channd 1, 20GHz — 26GHz..........cccooeviiiienencniene 14
Figure 11. Spurious Emissons Data- Channd 6, 30MHz - 1GHz..........cccccovvieeiiecieecie, 14
Figure 12. Spurious Emissons Data Channd 6, 1GHz — 2.35 GHz..........cccceveiincnenicnnene 15
Figure 13. Spurious Emissons Data- Channdl 6, 2. 35GHz — 2.5GHz............cccovevieeiennne, 15
Figure 14. Spurious Emissons Data Channd 6, 25GHz — 2.9GHz..........ccccoevevineiencnnene 16
Figure 15. Spurious Emissons Data- Channd 6, 2.9GHz — 10GHz...........cccccccveveeiiecvienne, 16
Figure 16. Spurious Emissons Data- Channd 6, 10GHz — 20GHz..........cccooeveiinciencnnene 17
Figure 17. Spurious Emissons Data- Channel 6, 20GHz — 26GHz............ccccceeveevieeninenne, 17
Figure 18. Spurious Emissons Data Channd 11, 30MHz - 1GHz.........ccccooiiiiinenenennene 18
Figure 19. Spurious Emissons Data- Channel 11, 1GHz — 2.35 GHz........ccccccoeveeviveiienne, 18
Figure 20. Spurious Emissons Data- Channedl 11, 2. 35GHz — 2.5GHz...........cccoovvveivnvnee. 19
Figure 21. Spurious Emissons Data- Channd 11, 25GHz — 2.9GHz..........cccccevvevvciveiienne 19
Figure 22. Spurious Emissons Data- Channdl 11, 2.9GHz — 10GHz.........cccceovvieveenennenee 20
Figure 23. Spurious Emissons Data- Channd 11, 10GHz — 20GHz..........ccccccveveeiieenienne, 20
Figure 24. Spurious Emissons Data Channd 11, 20GHz — 26GHz..........cccooveienenenicnnene 21



Document 7384-01, Rev. 1 FCC Certification Test Report June 2003
FCCID: QGK-DT200 Washington Laboratories, Ltd

1 Introduction

1.1 Compliance Statement

The Demarc Technologies Group, LLC DT-ZM-200mW-WC Spread Spectrum System
complies with the limits for a Spread Spectrum Transceiver device under Part 15.247 of
the FCC Rules and Regulations.

1.2 Test Scope

Tests for radiated and conducted emissions were performed. All measurements were
performed according to the 1992 version of ANSI C63.4. The measurement equipment
conforms to ANSI C63.2 Specifications for Electromagnetic Noise and Field Strength
Instrumentation.

1.3 Contract Information

Customer: Demarc Technologies Group, LLC
40 Fairview Road
Frenchtown, NJ 08825

Quotation Number: 60022

1.4 Test Dates
Testing was performed from April 17, 2003 to May 20, 2003.

1.5 Test and Support Personnel
Washington Laboratories, LTD G. Snyder, C. Beattie, K. Gemmell, J. Ritter
Client Representative Tony Morella
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1.6 Abbreviations

A
Ac
AM
Amps
b/s
BW
CE
cm
Cw
dB
dc
EMI
EUT
FM
G
Hz
IF

Kk

M

m

m
NB
LISN
RE
RF
rms
SN
S/A
\Y

Ampere

alternating current

Amplitude Modulation
Amperes

bits per second

Bandwidth

Conducted Emission

centimeter

Continuous Wave

decibel

direct current

Electromagnetic Interference
Equipment Under Test
Frequency Modulation

giga - prefix for 10° multiplier
Hertz

Intermediate Frequency

kilo - prefix for 10° multiplier
Mega - prefix for 10° multiplier
Meter

micro - prefix for 10° multiplier
Narrowband

Line Impedance Stabilization Network
Radiated Emissions

Radio Frequency
root-mean-square

Serial Number

Spectrum Analyzer

Volt
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2 Equipment Under Test

2.1 EUT Identification & Description

EUT: Demarc Technologies Group, LLC DT-ZM-200mW-WC 2.4 GHz DSSS Card
Omnidirectional Antenna — DTG17E-450 17.8dbi
Plate Antenna — DTFPG18 18dbi

The Demarc Technologies Group, LLC DT-ZM-200mW-WC 2.4 GHz DSSS Card is a
wireless LAN card used in conjunction with a PC and an antenna.

Table 1. Device Summary

June 2003

ITEM DESCRIPTION

Manufacturer: Demarc Technologies Group, LLC

FCC ID Number QGK-DT200

EUT Name Reiawave 100

Model: DT-ZM-200mW-WC

FCC Rule Parts: §15.247

Frequency Range: 2412.67 MHz - 2462.5 MHz

M aximum Output Power: 20.3dBm (107mW) @2412 MHz

M odul ation: Direct Sequence Spread Spectrum

Occupied Bandwidth: 6.47MHz

Keying: Automatic

Type of Information: Data

Number of Channels: 11

AntennaType Two types:
Omnidirectional Antenna— DTG17E-450 17.8dbi
Plate Antenna— DTFPG18 18dbi

Frequency Tolerance: N/A

Emission Type(s): N/A

Interface Cables: See Section 2.2

Power Source & Voltage: 120V AC viasupport PC

2.2 Test Configuration

The DT-ZM-200mW-WC was configured with a notebook computer (HP Pavilion
Model 6645Cv and HP Power Supply F1454A), and antennas. The EUT was operated

from 120Vac/60Hz power.

An extender card was used for the interface to the PC during testing. The extender card
was used so that the EUT was fully exposed during the test thus allowing use in

different devices.

Page 3 of 29
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The following antennas were used during testing:
Omnidirectional Antenna — DTG17E-450 17.8dbi
Plate Antenna — DTFPG18 18dbi

These antennas represent the highest gain for each type of antenna used. The Omni-
directional antennas listed in the manual are the panel antennas with no deflection plate
attached.

The following cables were used on the DT-ZM-200mW-WC during testing:

Port/Cable Description Shielding Length Connected (from/to)
P/N: DTRPMMCX-NM-PIG Yes 0.3 meters | FCMIARCV Portto 50W
terminator
P/N: DTRPMMCX-NM-PIG Yes 0.3 meters | PCMIA RCV Port to Antenna

2.3 Testing Algorithm

The DT-ZM-200mW-WC 2.4 GHz DSSS was operated continuously via the notebook
PC, which used client-supplied software (Radio Testing Program Version 1.0) to set
control channels (1, 6, 11). Worst-case emission levels are provided in the test results
data.

2.4 Test Location

All measurements herein were performed at Washington Laboratories, Ltd. test center in
Gaithersburg, MD. Site description and site attenuation data have been placed on file
with the FCC’s Sampling and Measurements Branch at the FCC laboratory in Columbia,
MD. Washington Laboratories, Ltd. has been accepted by the FCC and approved by
NIST NVLAP (NVLAP Lab Code: 200066-0) as an independent FCC test laboratory.

2.5 Measurements

2.5.1 References

FCC97114 Report & Order, Appendix C: Guidance on Measurements for Direct
Sequence Spread Spectrum Systems

ANSI C63.2 Specifications for Electromagnetic Noise and Field Strength
Instrumentation

ANSI C63.4 American National Standard for Methods of Measurement of Radio-Noise
Emissions from Low-Voltage Electrical and Electronic Equipment in the Range of 9
kHz to 40 GHz

Land Mobile FM or PM Communications Equipment Measurement and Performance
Standards (ANSI/TIA/EIA-603-93)
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2.6 Measurement Uncertainty

All results reported herein relate only to the equipment tested. The measurement
uncertainty of the data contained herein is 2.3 dB.

This has been calculated for a worst-case situation (radiated emissions measurements
performed on an open area test site).

The following measurement uncertainty calculation is provided:
Total Uncertainty = (A% + B? + C?)Y?/(n-1)

where:

A = Antenna calibration uncertainty, in dB = 2 dB

B = Spectrum Analyzer uncertainty, in dB = 1 dB

C = Site uncertainty, in dB = 4 dB

n = number of factors in uncertainty calculation = 3

Thus, total uncertainty = 0.5 (22 + 12 + 4%)Y2= +2.3 dB.

Page 5 of 29
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3 Test Equipment

Table 2 shows a list of the test equipment used for measurements along with the

calibration information.

Table 2. Test Equipment List

A Serial Property || Calibration

Manufacturer & Model Description Number Number Due Date
Agilent Technologies
84748 Detector 2905A04196 00416 N/A
A.H. Systems A
SAS200/518 Log Periodic Antenna 117 00001 3/1/03
AntennaR ch Horn Antenna
Associates o) 12% 00425 8/29/03
DRG118/A
Antenna Research Biconilog Antenna
Associates sa?ez 1044 00007 6/19/03
LPB-2520
Hewlett Packard Pre-Amplifier 3008A00729 || 00066 2111/04
84498
;'5%"’4:;“ Packard Spectrum Analyzer 3643A00657 00067 4/18/03
Hewlett Packard )
gm0 Q.P. Adapter (Site 1) 2811A01283 00068 7/2/03
Hewlett Packard RF Preselector (Site 2) 3021A013%5 00071 5/17/03
85685A
gs%ngm Packard Spectrum Andlyzer (Site?) || 2634A02888 || 00073 713103
Solar Electronics
012,50 Ro BNG LISN 8379493 00124 6/20/03

Page 6 of 29
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4 Test Results

4.1 RF Power Output

The output from the transmitter was connected to an attenuator and then to the input of
the RF Spectrum Analyzer (HP8564E). The method of measurement chosen was one
that has been an acceptable test procedure per the FCC. The following describes the test
procedure used.

Using the spectrum analyzers Band Power Measurement Function over the appropriate
emission bandwidth (6dB bandwidth + 2MHz) gives the peak output reading. The
following table lists the conducted power measurements.

Table 3. RF Power Output

Frequency Level Limit Pass/Fail
Cha22i|2.153 MHz 23.05 dBm S0dBm i
Cha?ﬁ%'fss, MHz 23.04 dBm S0dBm i
2,19 7312 dem o0 e

4.2 Power Spectral Density

For DSSS devices, the peak power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8 dBm in any 3 kHz band.

The output from the transmitter was connected to an attenuator and then to the input of
the RF Spectrum Analyzer. The analyzer offset was adjusted to compensate for the
attenuator and other losses in the system.

The carrier was modulated internally via firmware that provided loop-back data to the
rear-panel T1 connectors.

Table 4. Power Spectral Density

Frequency Level Limit Pass/Fail
Channzilll MHz -2 dBm ° dBm i
Channzilt367 MHz 494 dBm ° dem e
Channzi:eslslllez >-69 dBm ° dBm i
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4.3 Occupied Bandwidth

Occupied bandwidth was performed by coupling the output of the EUT to the input of a
spectrum analyzer.

For Direct Sequence Spread Spectrum Systems, FCC Part 15.247 requires that the
minimum 6 dB bandwidth be at least 500 kHz.

) 1 i 1 _t:'n_ 1383
i i
RE 13.0 dBm EN 20 dB 46 dB
. T T T T 1
5 ﬂmﬂwﬁﬂnﬂq{\\ﬁm'\kd i
8 ' s
da
L ﬂfﬁJ
a M
@ | /]

#RES BW 180 kHz pVBW 180 kH: SWP 20 msac

Figure 1. Occupied Bandwidth Channd 1
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AEF 11.8 dBm ATTEN 28 dB =.83 di

e ———— —— 1 T T T = 1

1
I !
| |
o | — - - 4 SR S - \
MA S| : ! . |
SC FCI ; ! | L ! | i
CORR; |
i
: ! ,
.... - JI. g IS ol | - | | G =il - i i i I
CEMTER 2.437801 GH2 SPAN 20.88 MH=z2
#HES BW 108 kHz #YEW 100 kHzZ SWFP 20 msec

Figure 2. Occupied Bandwidth Channd 6
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i 3.0 dBm 2B i )
_-f"-.,-fﬁh _ﬂmf“ﬂ""“ N ”ﬁ'ﬂ”‘r'-"\w‘"m
e I.""LI'-_:"I- '-”"”"".\l
da ,u""'l'w i I\,
OFF r, ",
-4 |""I L
ds . f 1'\1
{ "
,NJ \
| P.46204 GH '
ES 31 0 3 SWP 20 msec
Figure 3. Occupied Bandwidth Channd 11
Table 5 provides a summary of the Occupied Bandwidth Results.
Table 5. Occupied Bandwidth Results
Frequency Bandwidth Limit Pass/Fail
Channel 1
2412 MHz 9.55 MHz = 500 kHz Pass
Channel 6
9437 5 MHz 10.25 MHz = 500 kHz Pass
Channel 11
94625 MHz 9.45 MHz = 500 kHz Pass

4.4 Spurious Emissions at Antenna Terminals (FCC Part §15.247(b))

In any 100 kHz band outside the frequency band in which the system is operating, the
RF power shall be at least 20dB below that in the 100 kHz bandwidth that contain the
highest level of the desired power.

See the plots of conducted emissions plots below.
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e : Sm— = —-—|———-|——--— e EEe o |

] [
|
obF———+— l_ g == .= | T
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|

|

1

i

— " . .._I_ A | - :. i

IEVRRET rtteruty S IR IRt ORI NSl T far i .__L i _j

START 30 . O0MH= SETOFP 1.0000GH=
#=HBW 2A00HKH= #WwWBW 3200kH= SwWP 250ms

Figure 4. Spurious Emissons Data- Channel 1, 30MHz - 1GHz

A

PUTRpe e l..lji. Ak,
e ¥ i aln s

START 4 .,.000GH:=2 STOP 2.38B0GH:=
#HBW 100KH= #vBW 300kH= SWPEP 3d0ms

Figure 5. Spurious Emissions Data- Channd 1, 1GHz — 2.35 GHz
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Figure 6. Spurious Emissions Data- Channd 1, 2. 35GHz — 2.5GHz

HATTEN 10dB MKRA —45 . 17dBm

RL 13.0dBm 10dB. 2.78276H=

R SR R
o | 1
(=]
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Figure 7. Spurious Emissions Data- Channd 1, 25GHz — 2.9GHz
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Figure 8. Spurious Emissions Data- Channel 1, 29GHz — 10GHz
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Figure 9. Spurious Emissions Data- Channdl 1, 10GHz — 20GHz
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Figure 10. Spurious Emissions Data- Channe 1, 20GHz — 26GHz
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Figure 11. Spurious Emissions Data- Channel 6, 30MHz - 1GHz
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Figure 12. Spurious Emissions Data- Channe 6, 1IGHz — 2.35 GHz
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Figure 13. Spurious Emissions Data- Channel 6, 2. 35GHz — 2.5GHz
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Figure 14. Spurious Emissions Data- Channel 6, 25GHz — 2.9GHz
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Figure 15. Spurious Emissions Data- Channé 6, 29GHz — 10GHz
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Figure 16. Spurious Emissions Data- Channe 6, 10GHz — 20GHz
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Figure 17. Spurious Emissions Data- Channdl 6, 20GHz — 26GHz
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HATTEN 10dB MR —53.87dBm
AL 12.0dBm 1008, TEO . TMMH=
)
R
Lt st e oA ~ptimtsd s i . mctirisriremy
START 30.0MHEZ STOF 1.0000CGH=
#ABW 100kH= #vBW 200KH= SwWP 25oms

Figure 18. Spurious Emissions Data- Channel 11, 30MHz - 1GHz

#ATTEN 10dB MHER —541i . 174dBm
HL 13 .0dBm 10408, 1.7788H=
]
. i
i
|
|
B |
=
|
|
= T
Y "-..- A J..n._‘_-_| - i v .:.__L .".-E'" g K. B, e O )
SETART 4.0006H=Z STOP 2. 3850G6H=2
#EEBEW 100kHZ= HVBW IO00kH=E SWP Fa0ms=

Figure 19. Spurious Emissions Data- Channel 11, 1IGHz —2.35 GHz
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HATTEN 10dB MER 5 .83dBm
AL 413 .0dBm i0a8./ 2.468306Hz= B
D

|-
i A

=
- i
b P il et bt o “‘Mm M
) PP F— NI ——
ETARAT 2.3500GH= STOP 2.5000GH=
#RABW 100kH= ®»YBW 3I00KkH= SwWF S0ms

Figure 20. Spurious Emissions Data- Channe 11, 2. 35GHz — 2.5GHz

MATTEMN 10dB MEKR —5S50.00d4dBm
AL 13 .0dBm 10dB8,” 2.5087GH=
e ————_p— -
|
—
5 i
[=]
.."'._..‘,."" 1ol Aalard, e PR T | w“'-.u A s
|
START =2 .85000GH= STOP 2.8000GH=
#EHBW 100KH= #»vBW 2A00kKH= SwWP 100m=s

Figure 21. Spurious Emissions Data- Channel 11, 25GHz —2.9GHz
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HATTEN 4140dB MR —42 . 33dBm

AL 132 .0dBm 10dB,” 8.se626H=

ariooleiel SR . T
D
=]
plate ot il et Y
T S PR R [ PO O P T

START 2.800GH=2 STOP 10 .000GH=

#=ABW 100kH= 'YvBW 300kH= SwWP 4. B8sec

Figure 22. Spurious Emissions Data- Channel 11, 2.9GHz — 10GHz

#ATTEN id10dB MKR —45.B83dBm
AL 13.0dBm 10dB.7 10 . 4708H=
e
STOP
=0 .0 gH= | I N Y
o " I - -

Bmertteflrartond |
|
PP — e £ ER Al s
ETARAT 4140 .00GH= STOP Z0.00GH=
#ABW 100kKHZ= #vBW 3200kH= SWP 2.5asec

Figure 23. Spurious Emissions Data- Channel 11, 10GHz — 20GHz
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HATTE! 10dB KR —28.17dB3
AL 13.o0dBm 10dB. 26 . 204a6GHz

—— - e A=l

e o e

| DU . DO W A (T
| |
SR (T———" Jmrrrer] S Voera— S—— 2 . | F il
[ I
1 i 1 _ . ks J. |
START 20 .000GH= STOF 26 .332G6H=
#RBW 100kKHE »vBW 300kRHZ SWFP 1 .8sac

Figure 24. Spurious Emissions Data- Channe 11, 20GHz — 26GHz

4.5 Radiated Spurious Emissions: (FCC Part §815.247(c))

The EUT must comply with the radiated spurious emisson limits of 15.209(a) for emissons that
fal in the regtricted bands as defined in Section 15.205(a).

4.5.1 Test Procedure

June 2003

The EUT was placed on motorized turntable for radiated testing on a 3-meter open field
test site. The emissions from the EUT were measured continuously at every azimuth by
rotating the turntable. Receiving antennas were mounted on an antenna mast to
determine the height of maximum emissions. The height of the antenna was varied
between 1 and 4 meters. The peripherals were placed on the table in accordance with
ANSI C63.4-1992. Cables were varied in position to produce maximum emissions. Both
the horizontal and vertical field components were measured.

The EUT was tested in the following configurations and modes:

Antenna Channel
Plate 1,6 & 11
Omnidirectional 1,6 &11

The emissions were measured using the following resolution bandwidths:
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Frequency Range Resolution Bandwidth Video Bandwidth
30MHz1000 MHz 100kHz >100kHz
>1000 MHz 1 MHz 10Hz (avg), IMHz (peak)

Harmonic and spurious emissions that were identified as coming from the EUT were
checked in Peak and in Average Mode. It was verified that the peak-to-average ratio did
not exceed 20dB for the restricted bands.

Emissions were measured to the 10" harmonic of the transmit frequency.

The following is a sample calculation used in the data tables for calculating the final field
strength of spurious emissions and comparing these levels to the specified limits.

Sample Calculation:
Spectrum Analyzer Voltage (SA Level): V dBnV

Antenna Factor (Ant Corr): AFdB/m

Cable Loss Correction (Cable Corr): CCdB

Amplifier Gain: GdB

Electric Field (Corr Level): EdBmV/m=VdBnmV+AFdB/m—+CCdB-
GdB

To convert to linear units: EmV/m = antilog (EdBnV/m/20)

These data are supplied in the following tables.
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Table 6. Radiated Emission Test Data (815.205 Restricted Bands)

Channd 1 DTG17E-450 Antenna

CLIENT: Demarc DATE: 5/20/03
TESTER: Ken Gemmell JOB #: 7384
EUT Information: Test Requirements:
EUT: 200 mwW TEST STD: FCC Part 15
CONFIGURATION: Channel 1, G17 Panel DISTANCE: 3m
CLOCKS: CLASS: B
Test Equipment/Limit:
ANTENNA: A_00007 LIMIT: LFCC_3m_Class_B
CABLE: CSITE2_3m AMPLIFIER (dB) None
Frequency | Polarity | Azimuth | Ant. | SA Ant. |Cable[Amp| Corr. Corr. | Limit | Margin
Hght| Level | Corr. | Corr.|Gain| Level Level
(QP)
(MHz) H/V | Degree | (m) | (dBuV) | (dB/m) | (dB) | (dB) | (dBuV/m) [ (UV/m) | (uV/m)| dB
114.44 \Y 2250 | 10| 11.2 10.6 | 2.4 | 0.0 24.2 16.2 | 150.0 | -19.3
245.74 \Y 450 | 1.0 9.6 124 | 35 | 0.0 25.5 18.8 | 200.0 | -20.5
333.73 \% 180.0 | 1.0 6.5 142 | 41 | 0.0 24.9 175 | 200.0 | -21.2
114.44 H 180.0 (4.0 | 106 | 106 | 2.4 | 0.0 23.6 15.1 | 150.0 | -19.9
245.74 H 90.0 | 3.6 8.5 124 | 35 | 0.0 24.4 16.6 | 200.0 | -21.6
333.73 H 180.0 | 3.8 7.3 14.2 | 4.1 | 0.0 25.7 19.2 | 200.0 | -20.4
1206.27 H 220 |10 ]| 56.7 | 258 | 1.7 |34.3 50.0 315.3 | 5000.0 | -24.0
1206.27 H 0.0 10| 341 | 258 | 1.7 |34.3 27.4 23.4 | 500.0 | -26.6
4828.00 H 0.0 1.0 | 469 | 328 | 4.2 |345 49.4 294.7 | 5000.0 | -24.6
4828.00 H 0.0 10| 348 | 328 | 42 |345 37.3 73.2 | 500.0 | -16.7
12070.00 H 0.0 10| 444 | 411 | 5.2 |32.2 58.5 840.6 | 5000.0 | -15.5a
12070.00 H 0.0 1.0 | 327 | 411 | 5.2 |32.2 46.8 219.3 | 500.0 | -7.2a
14484.00 H 0.0 1.0 | 46.0 | 406 | 7.6 |325 61.8 1223.4 | 5000.0 | -12.2 a
14484.00 H 0.0 1.0 | 318 | 406 | 7.6 |325 47.6 238.5 | 500.0 | -6.4a
19312.00 H 0.0 10| 483 | 39.7 | 7.8 |354 60.4 1049.5 | 5000.0 | -13.6 a
19312.00 H 0.0 10| 370 | 39.7 | 7.8 |354 49.1 285.8 | 500.0 | -49a
1206.27 \Y 220 |10 571 | 258 | 1.7 |34.3 50.4 330.2 | 5000.0 | -23.6
1206.27 \% 0.0 1.0| 339 | 258 | 1.7 |34.3 27.2 22.8 | 500.0 | -26.8
4828.00 \YJ 0.0 1.0 | 456 | 328 | 4.2 |345 48.1 253.7 | 5000.0 | -25.9
4828.00 \Y 0.0 1.0 | 311 | 328 | 4.2 |345 33.6 47.8 | 500.0 | -20.4
12070.00 \Y 0.0 1.0 | 442 | 411 | 5.2 |32.2 58.3 821.5 | 5000.0 | -15.7 a
12070.00 \Y 0.0 1.0 | 324 | 411 | 5.2 |32.2 46.5 211.2 | 500.0 | -7.5a
14484.00 \% 0.0 1.0 | 459 | 406 | 7.6 |325 61.7 1209.4 | 5000.0 | -12.3 a
14484.00 \% 0.0 1.0 | 319 | 406 | 7.6 |325 47.7 241.3 | 500.0 | -6.3a
19312.00 \Y 0.0 10| 46.2 | 39.7 | 7.8 |34 58.3 824.1 | 5000.0 | -15.7 a
19312.00 \% 0.0 10| 353 | 39.7 | 7.8 |35.4 47.4 234.1 | 500.0 | -6.6 a
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Table 7. Radiated Emission Test Data (815.205 Restricted Bands)

Channd 6 DT G17E-450 Antenna

CLIENT: Demarc DATE: 5/20/03
TESTER: Ken Gemmell JOB #: 7384
EUT Information: Test Requirements:
EUT: 200 mwW TEST STD: FCC Part 15
CONFIGURATION: Channel 6, G17 Panel DISTANCE: 3m
CLOCKS: CLASS: B
Test Equipment/Limit:
ANTENNA: A_00007 LIMIT: LFCC_3m_Class B
CABLE: CSITE2_3m AMPLIFIER (dB) None
Frequency | Polarity | Azimuth | Ant. | SA Ant. |Cable[Amp| Corr. Corr. | Limit |Margin
Hght| Level | Corr. | Corr.|Gain| Level Level
(QP)
(MHz2) H/V | Degree | (m) | (dBuV) | (dB/m) | (dB) | (dB) | (dBuV/m) [ (U\V/m) | (uV/m)| dB
285.00 \% 90.0 1.0 6.4 126 | 3.8 | 0.0 22.8 13.8 | 200.0 | -23.2
33177 \% 180.0 | 1.0 8.4 141 | 41 | 0.0 26.6 21.4 | 200.0 | -19.4
285.00 H 90.0 | 4.0 7.3 126 | 3.8 [ 0.0 23.7 15.3 | 200.0 | -22.3
33177 H 180.0 | 3.4 7.7 14.1 | 4.1 | 0.0 25.9 19.8 | 200.0 | -20.1
1222.90 \Y 0.0 1.0 | 57.1 259 | 1.8 |34.3 50.5 336.6 | 5000.0 | -23.4
1222.90 \% 0.0 1.0| 340 | 259 | 1.8 |34.3 27.4 23.4 | 500.0 | -26.6
4874.70 \% 0.0 1.0 | 448 | 329 | 43 |345 47.4 235.0 | 5000.0 | -26.6
4874.70 \Y 0.0 1.0 | 30.7 | 329 | 43 |345 33.3 46.3 | 500.0 | -20.7
7312.05 \% 0.0 10| 441 | 379 | 46 |34.8 51.7 385.1 | 5000.0 | -22.3 a
7312.05 \YJ 0.0 1.0 | 326 | 379 | 4.6 |34.8 40.2 102.5 | 500.0 |-13.8a
12186.75 \Y 0.0 1.0 | 449 | 40.7 | 54 |32.2 58.9 877.4 | 5000.0 | -15.1a
12186.75 \Y 0.0 1.0 | 323 | 40.7 | 54 |32.2 46.3 206.4 | 500.0 | -7.7a
19498.80 \Y 0.0 10| 476 | 39.7 | 7.8 |35.3 59.8 976.2 | 5000.0 | -14.2 a
19498.80 \% 0.0 10| 372 | 39.7 | 7.8 |35.3 49.4 293.8 | 500.0 | -“4.6a
1222.90 H 0.0 10| 56.6 [ 259 | 1.8 |34.3 50.0 316.7 | 5000.0 [ -24.0
1222.90 H 0.0 10| 328 | 259 | 1.8 |34.3 26.2 20.4 | 500.0 | -27.8
4874.70 H 45.0 1.0 | 458 | 329 | 43 |345 48.4 263.6 | 5000.0 [ -25.6
4874.70 H 0.0 1.0 | 313 | 329 | 43 |345 33.9 49.7 | 500.0 | -20.1
7312.05 H 0.0 1.0 | 431 | 379 | 46 |34.38 50.7 344.5 | 5000.0 | -23.2 a
7312.05 H 0.0 1.0 | 323 | 379 | 46 |34.38 39.9 99.3 | 500.0 |-14.0a
12186.75 H 0.0 1.0 | 446 | 40.7 | 54 |32.2 58.6 847.6 | 5000.0 | -15.4 a
12186.75 H 0.0 1.0 | 33.0 | 40.7 | 54 |32.2 47.0 2229 | 500.0 | -7.0a
19498.80 H 0.0 10| 46.4 | 39.7 | 7.8 |35.3 58.6 847.3 | 5000.0 | -15.4 a
19498.80 H 0.0 10| 374 | 39.7 | 7.8 |35.3 49.6 301.7 | 500.0 | 4.4a
a = ambient
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Table 8. Radiated Emission Test Data (815.205 Restricted Bands)

Channd 11 DTG17E-450 Antenna

CLIENT: Demarc DATE: 5/20/03
TESTER: Ken Gemmell JOB #: 7384
EUT Information: Test Requirements:
EUT: 200 mwW TEST STD: FCC Part 15
CONFIGURATION: Channel 11, G17 Panel DISTANCE: 3m
CLOCKS: CLASS: B
ANTENNA: A_00007 LIMIT: LFCC_3m_Class_B
CABLE: CSITE2_3m AMPLIFIER (dB) None
a = ambient
Frequency | Polarity | Azimuth | Ant. | SA Ant. |Cable|Amp| Corr. Corr. | Limit |Margin
Hght| Level | Corr. | Corr.|Gain| Level Level
(QP)
(MHz) H/V | Degree | (m) | (dBuV)|(dB/m) | (@B) | (dB) | (dBuV/m) | (uV/m)| (uV/m)| dB
112.50 \YJ 90.0 (10| 149 | 104 | 24 | 0.0 271.7 24.2 | 150.0 | -15.9
133.73 \Y 180.0 [ 10| 136 | 10.2 | 25 | 0.0 26.3 20.6 | 150.0 | -17.2
245.78 \Y 2250 |10 106 | 124 | 35 | 0.0 26.5 21.1 | 200.0 | -19.5
112.50 H 90.0 |[4.0]| 12.7 104 | 2.4 | 0.0 25.5 18.8 | 150.0 | -18.1
133.73 H 180.0 [4.0| 13.1 | 102 | 25 | 0.0 25.8 195 | 150.0 | -17.7
245.78 H 2700 | 40| 116 | 124 | 35 | 0.0 27.5 23.7 | 200.0 | -18.5
1067.75 H 180.0 [ 1.0 | 51.8 [ 25.1 | 1.3 |344 43.9 156.4 | 5000.0 | -30.1
1067.75 H 180.0 [ 1.0 | 383 | 251 | 1.3 |344 30.4 33.1 | 500.0 | -23.6
4925.00 H 0.0 1.0 | 46.7 | 329 | 44 |345 49.5 297.2 | 5000.0 | -24.5
4925.00 H 0.0 1.0 | 325 | 329 | 44 |345 35.3 58.0 | 500.0 | -18.7
7388.00 H 0.0 10| 417 | 379 | 46 |34.8 49.4 296.4 | 5000.0 | -24.5a
7388.00 H 0.0 1.0 | 322 | 379 | 46 |34.8 39.9 99.3 | 500.0 |-14.0a
12313.00 H 0.0 1.0 | 427 | 403 | 5.7 |32.1 56.5 668.0 | 5000.0 | -17.5a
12313.00 H 0.0 1.0 | 32.7 | 403 | 57 |321 46.5 211.2 | 500.0 | -7.5a
19712.00 H 0.0 1.0| 509 | 39.7 | 7.8 |35.3 63.1 1435.1 | 5000.0 | -10.8 a
19712.00 H 0.0 10| 369 | 39.7 | 7.8 |35.3 49.1 285.4 | 500.0 | -49a
22176.00 H 0.0 1.0 | 50.3 | 405 | 84 |35.0 64.2 1619.1 | 5000.0 | -9.8 a
22176.00 H 0.0 1.0| 375 | 405 | 84 |35.0 51.4 372.2 | 500.0 | -2.6a
1067.75 \YJ 90.0 (10| 499 | 251 | 1.3 |344 42.0 125.2 | 5000.0 [ -32.0
1067.75 \Y 135.0 [ 10| 375 | 251 | 1.3 |344 29.6 30.0 | 500.0 | -24.4
4925.00 \Y 0.0 1.0 | 471 | 329 | 44 |345 49.8 310.1 | 5000.0 | -24.1
4925.00 \Y 0.0 1.0 | 351 | 329 | 44 |345 37.8 77.9 | 500.0 | -16.1
7388.00 \% 0.0 1.0 | 431 | 379 | 46 |34.8 50.8 348.2 | 5000.0 | -23.1a
7388.00 \% 0.0 10| 321 | 379 | 46 |34.8 39.8 98.1 | 500.0 |-14.1a
12313.00 \Y 0.0 10| 444 | 403 | 5.7 |32.1 58.2 815.2 | 5000.0 | -15.8 a
12313.00 \% 0.0 1.0 | 326 | 403 | 5.7 |32.1 46.4 208.8 | 500.0 | -7.6a
19712.00 \YJ 0.0 1.0 | 498 | 39.7 | 7.8 |35.3 62.0 1260.1 | 5000.0 | -12.0 a
19712.00 \Y 0.0 10| 375 | 39.7 | 7.8 |35.3 49.7 305.8 | 500.0 | -4.3a
22176.00 \Y 0.0 1.0 | 499 | 405 | 84 |35.0 63.8 1556.9 | 5000.0 | -10.1 a
22176.00 \Y 0.0 1.0 | 373 | 405 | 84 |35.0 51.2 365.0 | 500.0 | -2.7a
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Table 9. Radiated Emission Test Data (815.205 Restricted Bands)

Channd 1 DTFPG18 Antenna

CLIENT: Demarc DATE: 5/20/03
TESTER: Ken Gemmell JOB #: 7384
EUT Information: Test Requirements:
EUT: 200 mwW TEST STD: FCC Part 15
CONFIGURATION: Channel 1, G18 Flat Panel DISTANCE: 3m
CLOCKS: CLASS: B
Test Equipment/Limit:
ANTENNA: A_00007 LIMIT: LFCC_3m_Class_B
CABLE: CSITE2_3m AMPLIFIER (dB) None
Frequency | Polarity | Azimuth | Ant. | SA Ant. |Cable[Amp| Corr. Corr. | Limit | Margin
Hght| Level | Corr. | Corr.|Gain| Level Level
(QP)
(MHz) H/V | Degree | (m) | (dBuV) | (dB/m) | (dB) | (dB) | (dBuV/m) [ (UV/m) | (uV/m)| dB
114.43 \Y 2700 | 10| 121 10.6 | 2.4 | 0.0 25.1 18.0 | 150.0 | -18.4
240.00 \% 180.0 [ 10| 175 | 124 | 33 | 0.0 33.2 45.6 | 200.0 | -12.8
114.43 H 270.0 | 3.8 | 13.2 10.6 | 2.4 | 0.0 26.2 20.4 | 150.0 | -17.3
240.00 H 180.0 (4.0 | 145 | 124 | 33 | 0.0 30.2 32.3 | 200.0 | -15.8
1206.27 H 3400 | 10| 575 | 258 | 1.7 |34.3 50.8 345.7 | 5000.0 | -23.2
1206.27 H 0.0 1.0| 335 | 258 | 1.7 |34.3 26.8 21.8 | 500.0 | -27.2
4828.00 H 0.0 10| 474 | 328 | 4.2 |345 49.9 312.1 | 5000.0 | -24.1
4828.00 H 0.0 1.0 | 339 | 328 | 4.2 |345 36.4 66.0 | 500.0 | -17.6
12070.00 H 0.0 1.0 | 441 | 411 | 5.2 |32.2 58.2 812.1 | 5000.0 | -15.8 a
12070.00 H 0.0 1.0 | 326 | 411 | 5.2 |32.2 46.7 216.8 | 500.0 | -7.3a
14484.00 H 0.0 1.0 | 455 | 406 | 7.6 |325 61.3 1155.0 | 5000.0 | -12.7 a
14484.00 H 0.0 10| 316 | 406 | 7.6 |325 47.4 233.1 | 500.0 | -6.6a
19312.00 H 0.0 10| 475 | 39.7 | 7.8 |35.4 59.6 957.2 | 5000.0 | -14.4 a
19312.00 H 0.0 1.0| 365 | 39.7 | 7.8 |35.4 48.6 269.8 | 500.0 | -5.4a
1206.27 \Y 0.0 1.0| 579 | 258 | 1.7 |34.3 51.2 362.0 | 5000.0 | -22.8
1206.27 \Y 0.0 1.0| 339 | 258 | 1.7 |34.3 27.2 22.8 | 500.0 | -26.8
4828.00 \% 0.0 10| 46.4 | 328 | 4.2 |345 48.9 278.2 | 5000.0 | -25.1
4828.00 \% 0.0 1.0 | 318 | 328 | 4.2 |345 34.3 51.8 | 500.0 | -19.7
12070.00 \Y 0.0 10| 443 | 411 | 5.2 |32.2 58.4 831.0 | 5000.0 | -15.6 a
12070.00 \% 0.0 1.0 331 | 411 | 5.2 |32.2 47.2 228.9 | 500.0 | -6.8a
14484.00 \YJ 0.0 1.0 | 46.2 | 406 | 7.6 |325 62.0 1251.9 | 5000.0 | -12.0 a
14484.00 \Y 0.0 1.0 | 323 | 406 | 7.6 |325 48.1 252.7 | 500.0 | -59a
19312.00 \Y 0.0 1.0 | 470 | 39.7 | 7.8 |354 59.1 903.6 | 5000.0 | -14.9 a
19312.00 \Y 0.0 10| 36.2 | 39.7 | 7.8 |354 48.3 259.7 | 500.0 | -5.7a
\
a = ambient
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Table 10. Radiated Emission Test Data (815.205 Restricted Bands)
Channd 6 DTFPG18 Antenna
CLIENT: Demarc DATE: 5/20/03
TESTER: Ken Gemmell JOB #: 7384
EUT Information: Test Requirements:
EUT: 200 mwW TEST STD: FCC Part 15
CONFIGURATION: Channel 6, G18 Flat Panel DISTANCE: 3m
CLOCKS: CLASS: B
Test Equipment/Limit:
ANTENNA: A_00007 LIMIT: LFCC_3m_Class_B
CABLE: CSITE2_3m AMPLIFIER (dB) None
Frequency | Polarity | Azimuth | Ant. | SA Ant. |Cable[Amp| Corr. Corr. | Limit | Margin
Hght| Level | Corr. | Corr.|Gain| Level Level
(QP)
(MHz) H/V | Degree | (m) | (dBuV) | (dB/m) | (dB) | (dB) | (dBuV/m) [ (UV/m) | (uV/m)| dB
240.00 \% 450 | 1.0 9.3 124 | 33 | 0.0 25.0 17.7 | 200.0 | -21.0
960.00 \% 0.0 1.0 7.4 25 [ 79 |00 37.8 77.6 | 500.0 | -16.2
240.00 H 90.0 | 3.8 7.9 124 | 33 | 0.0 23.6 15.1 | 200.0 | -22.4
960.00 H 0.0 1.0 8.9 25 | 79 |00 39.3 92.2 | 500.0 | -14.7
1222.90 \% 220 | 10| 563 | 259 | 1.8 |343 49.7 307.0 | 5000.0 | -24.2
1222.90 \% 0.0 10| 342 | 259 | 1.8 |343 27.6 23.9 | 500.0 | -26.4
4874.70 \% 0.0 1.0 | 440 | 329 | 43 |345 46.6 214.3 | 5000.0 | -27.4
4874.70 \% 450 | 10| 315 | 329 | 43 [345 34.1 50.8 | 500.0 | -19.9
7312.05 \% 0.0 1.0 | 447 | 379 | 4.6 |34.8 52.3 412.7 | 5000.0 | -21.7 a
7312.05 \Y 0.0 10| 327 | 379 | 46 |34.8 40.3 103.7 | 500.0 | -13.7a
12186.75 \% 0.0 1.0 | 440 | 40.7 | 54 |32.2 58.0 791.0 | 5000.0 | -16.0 a
12186.75 \YJ 0.0 1.0 | 328 | 40.7 | 5.4 |32.2 46.8 218.6 | 500.0 | -7.2a
19498.80 \% 0.0 10| 468 | 39.7 | 7.8 |35.3 59.0 890.3 | 5000.0 | -15.0 a
19498.80 \% 0.0 10| 375 | 39.7 | 7.8 |35.3 49.7 304.1 | 500.0 | -4.3a
1222.90 H 0.0 10| 576 | 259 | 1.8 |34.3 51.0 355.3 | 5000.0 [ -23.0
1222.90 H 0.0 1.0 | 334 | 259 | 1.8 |34.3 26.8 21.9 | 500.0 | -27.2
4874.70 H 0.0 10| 454 | 329 | 43 |345 48.0 251.8 | 5000.0 | -26.0
4874.70 H 0.0 1.0 | 323 | 329 | 43 |345 34.9 55.7 | 500.0 | -19.1
7312.05 H 0.0 1.0 | 438 | 379 | 4.6 |34.8 51.4 373.4 | 5000.0 | -22.5a
7312.05 H 0.0 10| 325 | 379 | 4.6 |3438 40.1 101.7 | 500.0 |-13.8a
12186.75 H 0.0 1.0 | 43.7 | 40.7 | 5.4 |32.2 57.7 764.1 | 5000.0 | -16.3 a
12186.75 H 0.0 1.0 | 327 | 40.7 | 5.4 |32.2 46.7 215.4 | 500.0 | -7.3a
19498.80 H 0.0 1.0 | 46.7 | 39.7 | 7.8 |35.3 58.9 877.1 | 5000.0 [ -15.1a
19498.80 H 0.0 1.0 | 373 | 39.7 | 7.8 |35.3 49.5 298.2 | 500.0 | -4.5a
a = ambient
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Table 11. Radiated Emission Test Data (815.205 Restricted Bands)
Channd 11 DTFPG18 Antenna
CLIENT: Demarc DATE: 5/20/03
TESTER: Ken Gemmell JOB #: 7384
EUT: 200 mwW TEST STD: FCC Part 15
CONFIGURATION: Channel 11, G18 Flat Panel DISTANCE: 3m
CLOCKS: CLASS: B
ANTENNA: A_00007 LIMIT: LFCC_3m_Class_B
CABLE: CSITE2_3m AMPLIFIER (dB) None
a = ambient
Frequency | Polarity | Azimuth | Ant. | SA Ant. |Cable[Amp| Corr. Corr. | Limit |Margin
Hght| Level | Corr. | Corr.|Gain| Level Level
(QP)
(MHz2) H/V | Degree | (m) | (dBuV) | (dB/m) | (dB) | (dB) | (dBuV/m) [ (u\V/m) | (uV/m)| dB
114.43 \% 180.0 | 1.0 9.7 10.6 | 2.4 | 0.0 22.7 13.6 | 150.0 | -20.8
331.75 \% 1350 (10| 126 | 141 | 41 | 0.0 30.8 34.8 | 200.0 | -15.2
114.43 H 180.0 [4.0| 109 | 106 | 2.4 | 0.0 23.9 15.7 | 150.0 | -19.6
331.75 H 90.0 (36| 117 14.1 | 4.1 | 0.0 29.9 31.3 | 200.0 | -16.1
1067.75 H 180.0 [ 1.0 | 528 [ 25.1 | 1.3 |344 44.9 175.5 | 5000.0 | -29.1
1067.75 H 180.0 [ 1.0 | 385 | 251 | 1.3 |344 30.6 33.8 | 500.0 | -23.4
4925.00 H 0.0 1.0 | 457 | 329 | 44 |345 48.5 264.9 | 5000.0 | -25.5
4925.00 H 0.0 10| 323 | 329 | 44 |345 35.1 56.6 | 500.0 | -18.9
7388.00 H 0.0 1.0 | 416 | 379 | 4.6 |34.8 49.3 293.0 | 5000.0 | -24.6 a
7388.00 H 0.0 1.0| 329 | 379 | 4.6 |34.8 40.6 107.6 | 500.0 | -13.3a
12313.00 H 0.0 1.0 | 420 | 403 | 5.7 |321 55.8 616.3 | 5000.0 | -18.2 a
12313.00 H 0.0 1.0 | 324 | 403 | 5.7 |321 46.2 204.1 | 500.0 | -7.8a
19712.00 H 0.0 1.0| 503 | 39.7 | 7.8 |35.3 62.5 1339.3 | 5000.0 | -11.4 a
19712.00 H 0.0 10| 378 | 39.7 | 7.8 |35.3 50.0 316.5 | 500.0 | -4.0a
22176.00 H 0.0 1.0 | 49.7 | 405 | 84 |35.0 63.6 1511.0 | 5000.0 | -10.4 a
22176.00 H 0.0 1.0 | 373 | 405 | 84 |35.0 51.2 363.7 | 500.0 | -2.8a
1067.75 \YJ 135.0 [ 1.0| 505 | 25.1 | 1.3 |34.4 42.6 134.2 | 5000.0 | -31.4
1067.75 \Y 180.0 [ 10| 38.2 | 251 | 1.3 |344 30.3 32.6 | 500.0 | -23.7
4925.00 \Y 0.0 1.0 | 471 | 329 | 44 |345 49.8 310.1 | 5000.0 | -24.1
4925.00 \Y 0.0 1.0 | 351 | 329 | 44 |345 37.8 77.9 | 500.0 | -16.1
7388.00 \% 0.0 1.0 | 425 | 379 | 46 |34.8 50.2 325.0 | 5000.0 | -23.7 a
7388.00 \% 0.0 1.0 | 316 | 379 | 46 |34.8 39.3 92.6 | 500.0 |-14.6a
12313.00 \Y 0.0 1.0 | 447 | 403 | 5.7 |32.1 58.5 843.9 | 5000.0 | -15.5a
12313.00 \% 0.0 1.0 | 335 | 403 | 5.7 |32.1 47.3 231.6 | 500.0 | -6.7 a
19712.00 \YJ 0.0 1.0 | 49.7 | 39.7 | 7.8 |35.3 61.9 1245.6 | 5000.0 | -12.1 a
19712.00 \Y 0.0 1.0 | 377 | 39.7 | 7.8 |35.3 49.9 3129 | 500.0 | -4.1a
22176.00 \Y 0.0 1.0 | 493 | 405 | 84 |35.0 63.2 1453.0 | 5000.0 | -10.7 a
22176.00 \Y 0.0 1.0| 370 | 405 | 84 |35.0 50.9 351.4 | 500.0 | -3.1a
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4.6 AC Powerline Conducted Emissions: (FCC Part §15.207)

The EUT was placed on an 80 cm high 1 x 1.5 m non-conductive table above a ground
plane. Power to the EUT was provided through a Solar Corporation 50 W/50 nH Line
Impedance Stabilization Network bonded to a 3 x 2 meter ground plane. The LISN has
its AC input supplied from a filtered AC power source. Power and data cables were
moved about to obtain maximum emissions.

The 50 W output of the LISN was connected to the input of the spectrum analyzer and
the emissions in the frequency range of 450 kHz to 30 MHz was measured. The
detector function was set to quasi-peak or peak, as appropriate, and the resolution
bandwidth during testing was at least 9 kHz, with all post-detector filtering no less than
10 times the resolution bandwidth. Data are recorded in Table 12.

Table 12. Conducted Emissions Test Data; 15.207

CLIENT: Demarc DATE: 5/21/03
MODEL.: 200 mwW TEST STD: FCC Part 15
JOB #: 7384 CLASS: FCC_B
TESTER: Ken Gemmell TEST SITE: CSITE2_CE
TEST VOLTAGE: 120 VAC
LINE 1 - NEUTRAL
Frequency| Level Cable Limit  Margin | Level Cable Limit  Margin
QP Loss QP QP AVG Loss AVG AVG
MHz dBuV dB dBuV dB dBuV dB dBuV dB
0.20 41.6 10.7 63.8 -11.5 33.1 10.7 53.8 -10.0
0.39 28.7 10.7 58.1 -18.7 23.6 10.7 48.1 -13.8
0.65 23.4 10.8 56.0 -21.8 20.7 10.8 46.0 -14.5
4.82 22.7 11.5 56.0 -21.8 22.7 11.5 46.0 -11.8
8.79 25.0 11.9 60.0 -23.1 25.0 11.9 50.0 -13.1
20.00 15.5 12.6 60.0 -31.9 15.5 12.6 50.0 -21.9
LINE 2 - PHASE
Frequency| Level Cable Limit  Margin | Level Cable Limit  Margin
QP Loss QP QP AVG Loss AVG AVG
MHz dBuV dB dBuV dB dBuV dB dBuV dB
0.20 39.4 10.7 63.8 -13.7 32.5 10.7 53.8 -10.6
0.39 34.3 10.7 58.1 -13.1 32.7 10.7 48.1 -4.7
0.65 26.4 10.8 56.0 -18.8 24.6 10.8 46.0 -10.6
4.82 0.0 11.5 56.0 -44.5 0.0 11.5 46.0 -34.5
8.79 0.0 11.9 60.0 -48.1 0.0 11.9 50.0 -38.1
20.00 0.0 12.6 60.0 -47.4 0.0 12.6 50.0 -37.4
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